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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

ADMINISTRATIVE INFORMATION

Measurement Location:
F2 Labs in Middlefield, Ohio. Site description and attenuation data are on file with the
FCC's Sampling and Measurement Branch at the FCC Laboratory in Columbia, MD.

Measurement Procedure:

All measurements were performed according to the 2013 version of ANSI C63.10 and
recommended FCC procedure of measurement of DTS operating under Section 15.247
and in KDB558074. A list of the measurement equipment can be found in Section 6.

Uncertainty Budget:

The uncertainty in EMC measurements arises from several factors which affect the
results, some associated with environmental conditions in the measurement room, the
test equipment being used, and the measurement techniques adopted.

The measurement uncertainty budgets detailed below are calculated from the test and
calibration data and are expressed with a 95% confidence factor. Note: Only
measurements listed below which relate to tests included in this Test Report are
applicable to it.

Measurement Range Expandc_ad Combingd
Uncertainty | Uncertainly
Radiated Emissions <1 GHz @ 3m +5.07dB +2.54
Radiated Emissions <1 GHz @ 10m +5.09dB +2.55
Radiated Emissions 1 GHz to 2.7 GHz +3.62dB +1.81
Radiated Emissions 2.7 GHz to 18 GHz +3.10dB +1.55
AC Power Line Conducted Emissions, 150kHz to 30 MHz | +2.76dB +1.38

This Uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Document History

Document Number Description Issue Date AppBr;ved
F2P19923A-03E First Issue 2020-12-11 K. Littell
Corrections to
Section 9.2 -
F2P19923A-03E Rev. 1 Conducted Output 2021-07-26 K. Littell
Power test data,
Port 2.
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Order Number: F2P19923A

2 SUMMARY OF TEST RESULTS

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Test Name Standard(s) Results
Occupied Bandwidth CFR 47 Part 15.247(a)(2) / KDB558074 Complies
Conducted Output Power CFR 47 Part 15.247(b)(3) / KDB558074 Complies
Voltage Variations CFR 47 Part 15.31(e) Complies*

Conducted Spurious
Emissions

CFR 47 Part 15.247(d) / Part 15.207 /| KDB558074 Complies

Radiated Spurious
Emission with 6dBi Omni
Directional Antenna

CFR 47 Part 15.247(d) / Part 15.209 / KDB558074 Complies

Peak Power Spectral
Density

CFR 47 Part 15.247(e) | KDB558074 Complies

Conducted Emissions

CFR 47 Part 15.207(a)

Complies

Modifications Made to the Equipment

None
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Order Number: F2P19923A

3 TABLE OF MEASURED RESULTS

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

RF OUTPUT POWER Port 1 (Non-Beamforming Mode)
Modulation: OFDM
Measured Power Limit E.I.R.P. Limit
Channel | Freauency ELRP. | EIRP
MHz .I.R.P. .I.R.P.
(MHz) mw dBm mW dBm mw dBm (mw) (dBm)
Low 2412 225.42 23.53 1000 30 897.42 29.53 4000 36
Mid 2437 221.31 23.45 1000 30 881.05 29.45 4000 36
High 2462 201.83 23.05 1000 30 803.52 29.05 4000 36
Modulation: HT20
Measured Power Limit E.l.R.P. Limit
Channel Freduency E.LRP. | E.LR.P
(MHz) W dB W dB W dB T e
m m m m m m (mW) (dBm)
Low 2412 223.35 23.49 1000 30 889.20 29.49 4000 36
Mid 2437 214.78 23.32 1000 30 855.06 29.32 4000 36
High 2462 199.52 23.0 1000 30 794.33 29.00 4000 36
Modulation: CCK11
Measured Power Limit E.I.R.P. Limit
Channel | TTedRencY ELRP. | ELRP
(MHz) W dB W dB W dB S S
m m m m m m (mW) (dBm)
Low 2412 222.33 23.47 1000 30 885.11 29.47 4000 36
Mid 2437 216.77 23.36 1000 30 862.98 29.36 4000 36
High 2462 192.30 22.84 1000 30 765.59 28.84 4000 36
Modulation: HT40
Measured Power Limit E.l.R.P. Limit
Channel | TTedMency ELRP. | ELRP
mw dBm mwW dBm mwW dBm (mW) (dBm)
Low 2422 224.90 23.52 1000 30 895.36 29.52 4000 36
Mid 2442 206.06 23.14 1000 30 820.35 29.14 4000 36
High 2462 203.70 23.09 1000 30 810.96 29.09 4000 36
Modulation: NON HT40
Measured Power Limit E.l.R.P. Limit
Channel | Freauency ELRP. | EIRP
MHz W dB W dB W dB
(MHz) m m m il m m (mw) | (dBm)
Low 2422 203.70 23.09 1000 30 810.96 29.09 4000 36
Mid 2442 191.86 22.83 1000 30 763.83 28.83 4000 36
High 2462 186.63 22/71 1000 30 743.01 28.71 4000 36
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Order Number

: F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

RF OUTPUT POWER Port 2 (Non-Beamforming Mode)
Modulation: OFDM
Frequency Measured Power Limit E.LR.P. E.LR.P. Limit
Channel MH
(MHz) mw dBm mw dBm mw dBm (mw) | (dBm)
Low 2412 171.8 22.35 1000 30 638.91 28.35 4000 36
Mid 2437 176.2 22.46 1000 30 701.46 28.46 4000 36
High 2462 168.3 22.26 1000 30 669.88 28.26 4000 36
Modulation: HT20
Frequency Measured Power Limit E.I.LR.P. E.I.R.P. Limit
Channel MH
(MHz) mwW dBm mW | dBm mwW dBm | (mW) | (dBm)
Low 2412 176.6 22.47 1000 30 703.07 28.47 4000 36
Mid 2437 177.8 22.50 1000 30 707.95 28.50 4000 36
High 2462 167.5 22.24 1000 30 667.00 28.24 4000 36
Modulation: CCK11
Frequency Measured Power Limit E.l.R.P. E.I.R.P. Limit
Channel
(MHz mw dBm mwW dBm mw dBm (mW) | (dBm)
Low 2412 181.6 22.59 1000 30 722.77 28.59 4000 36
Mid 2437 186.6 22.71 1000 30 743.02 28.71 4000 36
High 2462 174.2 22.41 1000 30 693.43 28.41 4000 36
Modulation: HT40
Frequency Measured Power Limit E.I.LR.P. E.l.R.P. Limit
Channel (MHz
mwW dBm mW dBm mwW dBm (mW) (dBm)
Low 2422 179.9 22.55 1000 30 716.14 28.55 4000 36
Mid 2442 174.6 22.42 1000 30 695.02 28.42 4000 36
High 2462 171.4 22.34 1000 30 682.34 28.34 4000 36
Modulation: NON HT40
Frequency Measured Power Limit E.I.LR.P. E.I.R.P. Limit
Channel (MHz)
mW dBm mW dBm mW dBm (mWw) (dBm)
Low 2422 165.2 22.18 1000 30 657.66 28.18 4000 36
Mid 2442 160.3 22.05 1000 30 638.26 28.05 4000 36
High 2462 161.1 22.07 1000 30 641.21 28.07 4000 36
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Order Number: F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

RF OUTPUT POWER SUMMING PORT 1 AND PORT 2

Modulation: OFDM

Measure and Sum

Frequency (Summing port 1 and port 2) Limit EIRP. Limit
(MHz) Port 1 Port 2 Summed | Summed
mwW mw mW dBm mwW dBm mW dBm mwW dBm
2412 225.42 171.8 397.22 25.99 1000 30 3155.00 | 34.99 4000 36
2437 221.31 176.2 397.51 25.99 1000 30 3155.00 | 34.99 4000 36
2462 201.83 168.3 370.13 25.68 1000 30 2937.65 | 34.68 4000 36
Modulation: HT20
Measure and Sum o .
Frequency (Summing port 1 and port 2) Limit EIRP. Limit
(MHz) Port 1 Port 2 Summed | Summed
mW mw mW dBm mwW dBm mwW dBm mwW dBm
2412 223.35 176.6 399.95 26.02 1000 30 3176.87 | 35.02 4000 36
2437 214.78 177.8 392.58 25.94 1000 30 3118.89 | 34.94 4000 36
2462 199.52 167.5 367.02 25.65 1000 30 291743 | 34.65 4000 36
Modulation: CCK11
Measure and Sum . -
Frequency (Summing port 1 and port 2) Limit E.LR.P. Limit
(MHz) Port 1 Port 2 Summed | Summed
mW mw mW dBm mwW dBm mwW dBm mwW dBm
2412 222.33 181.6 403.93 26.06 1000 30 3206.27 | 35.06 4000 36
2437 216.77 186.6 403.37 26.06 1000 30 3206.27 | 35.06 4000 36
2462 192.30 174.2 366.50 25.64 1000 30 2910.72 | 34.64 4000 36
Modulation: HT40
Measure and Sum . -
Frequency (Summing port 1 and port 2) Lol EIRP. Ll
(MHz) Port 1 Port 2 Summed | Summed
mW mw mW dBm mwW dBm mwW dBm mwW dBm
2422 224.90 179.9 404.80 26.07 1000 30 3213.66 | 35.07 4000 36
2442 206.06 174.6 380.66 25.81 1000 30 3026.91 34.81 4000 36
2462 203.70 171.4 375.1 25.74 1000 30 2978.52 | 34.74 4000 36
Modulation: Non HT40
Measure and Sum - -
Frequency (Summing port 1 and port 2) Lol EIRP. Ll
(MHz) Port 1 Port 2 Summed | Summed
mwW mw mW dBm mwW dBm mW dBm mwW dBm
2422 203.70 165.2 368.9 25.67 1000 30 2930.89 | 34.67 4000 36
2442 191.86 160.3 352.16 25.48 1000 30 2805.43 | 34.48 4000 36
2462 186.63 161.1 347.73 25.41 1000 30 2760.58 | 34.41 4000 36
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Order Number: F2P19923A

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US
Non-beamforming
Test e s A
(2.422, HT40 & Non-HT40) | (2.442, HT40 & Non-HT40)

Port 1: dBm dBm dBm

CCK 11 -7.78 -8.17 -8.60

OFDM 54 -12.85 -13.18 -13.25

HT 20 -12.87 -12.65 -13.44

HT 40 -17.32 -17.34 -17.39

Power | Non-HT 40 -17.29 -17.42 -17.15

Spectral

Density Port 2: dBm dBm dBm
CCK 11 -9.08 -9.01 -9.56

OFDM 54 -13.28 -13.86 -13.87

HT 20 -13.13 -13.25 -13.29

HT 40 -17.48 -17.80 -17.83

Non-HT 40 -17.35 -17.85 -18.10

PSD Limit 8dBm 8dBm 8dBm

MHz MHz MHz

CCK 11 7.712 7.592 7.797
-6dB OFDM 54 16.472 16.502 16.509

Occupied
Bandwidth HT 20 17.690 17.602 17.659
HT 40 36.479 36.477 36.461
Non-HT 40 36.432 36.249 36.320
égizﬁgt‘;“ﬂem‘?t > 500kHz > 500kHz > 500kHz
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Order Number: F2P19923A

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

PSD SUMMING PORT 1 AND PORT 2

Modulation: OFDM

Measure and Sum Limit
Frequency (Summing port 1 and port 2) (dBm)
(MHz) Port 2 Port 1 Port 2 Port 1 Summed Summed
dBm dBm mwW mwW mwW dBm
2412 -13.28 -12.85 0.05 0.05 0.10 -10.0 8
2437 -13.86 -13.18 0.04 0.05 0.09 -10.5
2462 -13.87 -13.25 0.04 0.05 0.09 -10.5
Modulation: HT20
Measure and Sum
Frequency (Summing port 1 and port 2)
(MHz) Port 2 Port 1 Port 2 Port 1 Summed Summed
dBm dBm mwW mwW mwW dBm
2412 -13.13 -12.87 0.05 0.05 0.10 -10.0 ¢
2437 -13.25 -12.65 0.05 0.05 0.10 -10.0
2462 -13.29 -13.44 0.05 0.05 0.10 -10.0
Modulation: CCK11
Measure and Sum
Frequency (Summing port 1 and port 2)
(MHz) Port 2 Port 1 Port 2 Port 1 Summed Summed
dBm dBm mwW mwW mwW dBm
2412 -9.08 -7.78 0.12 0.17 0.29 -5.38 8
2437 -9.01 -8.17 0.13 0.15 0.28 -5.53
2462 -9.56 -8.60 0.11 0.14 0.25 -6.02
Modulation: HT40
Measure and Sum
Frequency (Summing port 1 and port 2)
(MHz) Port 2 Port 1 Port 2 Port 1 Summed Summed
dBm dBm mw mw mwW dBm 5
2422 -17.48 -17.32 0.02 0.02 0.04 -13.98
2442 -17.80 -17.34 0.02 0.02 0.04 -13.98
2462 -17.83 -17.39 0.02 0.02 0.04 -13.98
Modulation: non HT40
Measure and Sum
Frequency (Summing port 1 and port 2)
(MHz) Port 2 Port 1 Port 2 Port 1 Summed Summed
dBm dBm mwW mwW mwW dBm 8
2422 -17.35 -17.29 0.02 0.02 0.04 -13.98
2442 -17.85 -17.42 0.02 0.02 0.04 -13.98
2462 -18.10 -17.15 0.02 0.02 0.04 -13.98
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Order Number: F2P19923A

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

Test L‘;"l’tghg’;l’;e' Mid Channel High Channel
: 2.442 GHz 2.462 GHz
(2.422, HT40 & Non-HT40)
Voltage mwW dBm mwW dBm mwW dBm
Variations | _450, - 257 - 3.23 - 2,87
(Nominal
Voltage: o
110VAC) +15% - 2.77 - 3.19 -- 3.18
Limit 1W 30dBm 1w 30dBm 1W 30dBm

Note: To meet the requirements of 15.31, voltage was varied by £15% of the nominal
voltage. All tests were then performed at the highest output power voltage setting.
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

4 ENGINEERING STATEMENT

This report has been prepared on behalf of PCTEL, Inc to provide documentation for the
testing described herein. This equipment has been tested and found to comply with Part
15.247 of the FCC Rules using ANSI C63.10:2013 and KDB558074 standards. The test
results found in this test report relate only to the items tested.
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

5 EUT INFORMATION AND DATA

5.1 Equipment Under Test:
Product: Rugged 802.11ac Access Point
Model: AP-WIFI-1200-US
Serial No.: Proto 2
Software Version: Procomm Plus v4.8, Qualcomm v4.0.00036, Tl Smart Studio 7
v2.12.0
FCC ID: NYPWIFIAP1200

5.2 Trade Name:
PCTEL, Inc

5.3 Power Supply:
PoE Supply: PhiHong POE29U-1AT(PL)

5.4 Applicable Rules:
CFR 47, Part 15.247, subpart C

5.5 Equipment Category:
Radio Transmitter-DTS

5.6 Antenna:
6dBi External Omni-Directional

57 Accessories:

Device Manufacturer Model Number Serial Number
PoE Supply PhiHong POE29U-1AT(PL) None Specified
TI Uart Interface PCTEL, Inc n/a n/a
Antenna PCTEL, Inc BOA24006NM n/a
Laptop Dell Latitude E6430s 3ZQ24X1

5.8 Test Item Condition:
The equipment to be tested was received in good condition.

5.9 Testing Algorithm:
The 2.4 GHz radio was set up to provide a continuous modulated signal on 2412, 2442
and 2462 MHz for 20 MHz BW modes. 2422 MHz was used for the low channel at 40
MHz BW mode center frequency. The EUT was powered by a client supplied POE
adaptor. Measurements were made according to FCC Part 15.247 and KDB 55074 DO1
v05r02.
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Order Number: F2P19923A

6 LIST OF MEASUREMENT INSTRUMENTATION

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Equibment Tvoe Asset Serial Calibration
quip yp Number Manufacturer Model Due Date
Number
Shielded Chamber | ) 166 £ | AlbatrossProjects | 500 117-DF435- | y5440023 | 2021-01-03
2014 T261
Temp/Hum. CL261 Extech 445814 04 2021-02-12
Recorder
Spectrum CL138 Agilent E4407B US41192779 | 2021-09-16
Analyzer Technologies
Receiver CL151 Rohde & Schwarz ESU40 100319 2021-10-06
Antenna, JB3 CL175 Sunol Sciences JB3 A030315 | 2021-11-05
Combination
Antenna, Bilog CL211 Sunol ﬁ]‘c’;'ences’ JBA A021017 | 2021-10-03
Horn Antenna CL098 Emco 3115 9809-5580 2021-01-31
Horn Antenna CL114 AH Systems, Inc. SAS-572 237 2021-02-04
Pre-Amplifier CL189 Com-Power PAM-840A 461303 2021-07-31
Pre-Amplifier CL153 Agilent 83006-69007 MY39500791 2020-12-31
Pre-Amplifier CL250 Com-Power PAM-118A 18040011 2021-06-21
Amplifier
w/Monopole & 18" | CL163-Loop | A.H. Systems, Inc. EHA-52B 100 2021-10-15
Loop
Software: Tile Version 3.4.B.3. Software Verified: 2020-10-09 to 2020-11-05
Software: EMC 32, Version 8.53.0 Software Verified: 2020-10-12 to 2020-11-05

Low Loss Cable

PE3C0666-252 /

Set -- Pasternack PE3C066-50CM None Spec. 2023-10-12

Temp/Hum. CL263 Extech 445814 06 2021-02-12
Recorder

Transient Limiter CL102 Hewlett Packard 11947A 3107A03325 | 2021-02-17

Spectrum cL147 Agilent E7402A MY45101241 | 2021-01-06
Analyzer

LISN CL181 Com-Power LI-125A 191226 2020-10-31

LISN CL182 Com-Power LI-125A 191225 2020-10-31
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

7 FCC PART 15.247(a)(2) - OCCUPIED BANDWIDTH

71 Requirements:
The 6dB bandwidth shall be greater than 500 kHz.

Bandwidth measurements were made at the low, mid and high frequencies with the
resolution Bandwidth set at 100 kHz (video bandwidth set at 300 kHz) while the span was
set at 30MHz and 50MHz to encompass the entire modulated waveforms. The bandwidth
was measured using the analyzer measurement function.
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Order Number: F2P19923A

7.2 Occupied Bandwidth Test Data

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Test Date: 2020-10-13 Test Engineer: J. Chiller
Standards: CFR 47 Part 15.247(a)(2); Air Temperature: 23.1°C
) KDB558074 Relative Humidity: 45%
-6dB OBW, CCK 11: Low Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, CCK 11: Mid Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, CCK 11: High Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, OFDM 54: Low Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, OFDM 54: Mid Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, OFDM 54: High Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, HT 20: Low Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, HT 20: Mid Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, HT 20: High Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, HT 40: Low Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, HT 40: Mid Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, HT 40: High Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, Non-HT 40: Low Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, Non-HT 40: Mid Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

-6dB OBW, Non-HT 40: High Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US
8 FCC PART 15.31(e) - VOLTAGE VARIATIONS
8.1 Requirements
For intentional radiators, measurements of the variation of the input power or the radiated
signal level of the fundamental frequency component of the emission, as appropriate,
shall be performed with the supply voltage varied between 85% and 115% of the nominal
rated supply voltage. For battery-operated equipment, the equipment tests shall be
performed using a new battery.

Nominal Voltage: 110VAC

Note: Trace 1 is nominal, Trace 2 is -15% and Trace 3 is +15% voltage.
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

8.2 Voltage Variations Test Data

Test Date(s): 2020-11-05 Test Engineer: J. Chiller
Rule: 15.31(e) Air Temperature: 23.3°C
Test Results: Complies Relative Humidity: 40%
Low
@ *RBW 100 kHz Marker 1 [T3 ]
*VBW 300 kHz 2 .77 dBm
Ref 20 dBm Att 65 dB SWT 25 ms 2.416998000 GHz
20
10 [ 2
1 PK ;
VIEW | o [ | I T P T I
3 PK PA
VIEW Es

6DB
DC

—-50

—-60

—-70

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 5.NOV.2020 14:42:57
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Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

High
% *RBW 100 kHz Marker 1 [T3 ]
*VBW 300 kHz 3.19 dBm
Ref 20 dBm Att 65 dB SWT 25 ms 2.442010000 GHz
20
L) [ A |
1 PK !
view | P | N TR
PA
PS
6DB
DC
—-50
—-60
—-70
-80
Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 5.NOV.2020 14:47:40
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

9 FCC PART 15.247(b)(3) - CONDUCTED OUTPUT POWER

The EUT antenna port was fitted with an SMA connector and directly connected to the
input of the receiver. The peak power output was measured.

9.1 Requirements:
The power output shall be 1 watt (30 dBm) or less when using an antenna with a gain of
less than 6dBi. For antennas having a gain of more than 6dBi, the limit is reduced by 1dB
for every dB the antenna gain is over 6dBi.
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Order Number: F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

9.2 Conducted Output Power Test Data

Test Date:

2020-10-13; 2021-07-21

Test Engineer: J. Chiller

Standards:

CFR 47 Part 15.247(b)(3);
KDB558074

Air Temperature: 23.7°C
Relative Humidity: 42%

®

Date:

051816

Port 1, CCK 11: Low Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms
2o M |
i X N N
10 =5 [ 2]
[ Ty
Lo ] \«u.\
10 M \
w‘-‘{'
—-30
—-40
PA
—-50 PS
60 3DB
DC
Center 2.412 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 8 MHz Power 23.47 dBm

14.0CT.2020 12:25:50
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Date:

051816

Ref 30 dBm

Port 1, CCK 11: Mid Channel

*RBW 1 MHz
* VBW 3 MHz
Att 55 dB SWT 25 ms

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

—20

—10

-10
#‘—”2(

—-30

—-40

PA

—-50

PS
3DB

—-60

DC

Center 2.437 GHz

Tx Channel
Bandwidth

2 MHz/

8 MHz Power

14.0CT.2020 12:29:11
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Model: AP-WIFI-1200-US

Port 1, CCK 11: High Channel

*RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms
—20
| — e
e I— [ A
—10
| " ]
L o Watdd
1 R I

PA
--50 PS
3DB
DC

Center 2.462 GHz 2 MHz/ Span 20 MHz

Tx Channel
Bandwidth 8 MHz Power 22.84 dBm

Date: 14.0CT.2020 12:30:06
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Order Number: F2P19923A Applicant: PCTEL, Inc

Ref 30 dBm

Model: AP-WIFI-1200-US

Port 1, OFDM: Low Channel

*RBW 1 MHz
* VBW 3 MHz
Att 55 dB SWT 25 ms

20

—10

VIEW Ww

—-20

e

—-30

—40

=50

PA

PS
3DB

~-60

DC

Center 2.412 GHz

Tx Channel
Bandwidth

Date: 14.0CT.2020 12:33:54

051816

3 MHz/ Span 30 MHz

16.6 MHz Power 23.53 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, OFDM: Mid Channel

*RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms

*WW‘"/ Mv

PA
[--50 PS

L0 3DB
DC

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 16.6 MHz Power 23.45 dBm

Date: 14.0CT.2020 12:34:54
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Port 1, OFDM: High Channel

*RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms

Applicant:

PCTEL, Inc

Model: AP-WIFI-1200-US

—20

—10 //

— 0

Nasay —-10 —

—-20

—-30

—-40

—-50

—-60

Center 2.462 GHz 3 MHz/

Tx Channel
Bandwidth 16.6 MHz Power

Date: 14.0CT.2020 12:36:17
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23.05 dBm

PA
PS
3DB
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, HT 20: Low Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms
—20
A A A S Y TAI T S LM
~ - e
— O
Ngsod -1 W
—-20
—-30
——40
PA
—-50 PS
L 60 3DB
DC
Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 17.7 MHz Power 23.49 dBm

Date: 14.0CT.2020 12:39:01

051816
Report Number: F2P19923A-03E Rev. 1 Page 41 of 138 Issue Date: 2021-07-26



Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, HT 20: Mid Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms
—20
AT WAL IM—AT TV o AA-MIANL,
10 * [ 2 |

—0
Kgsd —-10

—-20
—-30
—=-40
PA
—-50 PS
L _¢0o 3DB
DC
Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 17.7 MHz Power 23.32 dBm

Date: 14.0CT.2020 12:40:07
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, HT 20: High Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms
—20
LML iy [ T A
o - oM, &

Nasay| [~-10

=20
—-30
—-40
PA
—-50 PS
| 0 3DB
DC
Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 17.7 MHz Power 23.00 dBm

Date: 14.0CT.2020 12:41:02

051816
Report Number: F2P19923A-03E Rev. 1 Page 43 of 138 Issue Date: 2021-07-26



Order Number: F2P19923A

Port 1, HT 40: Low Channel

Ref 30 dBm

*RBW 1 MHz
* VBW 3 MHz
Att 55 dB SWT 25 ms

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Marker [T1 ]
-12.90

dBm

2.400000000 GHz

B

U wmmr

Center 2.422 GHz

Tx Channel
Bandwidth

Date: 14.0CT.2020 12:47:21
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36.5 MHz Power
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23.52 dBm
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Model: AP-WIFI-1200-US

Port 1, HT 40: Mid Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -18.69 dBm

Ref 30 dBm Att 55 dB SWT 25 ms 2.417000000 GHz
—20
10 T [ 2 |
. N
— 0
VIEW gty
=20
—-30
—-40
PA
—-50 PS
| 60 3DB
DC
Center 2.442 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 23.14 dBm

Date: 14.0CT.2020 12:49:48
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Model: AP-WIFI-1200-US

Port 1, HT 40: High Channel

* RBW 1 MHz Marker 1 [T1
* VBW 3 MHz -18.37 dBm

Ref 30 dBm Att 55 dB SWT 25 ms 2.437000000 GHz
—20
10 g N e YRR I Wy [ e o l:
=0
1 R
=20
—-30
——40
PA
—-50 PS
L0 3DB
DC
Center 2.462 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 23.09 dBm

Date: 14.0CT.2020 12:50:53
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, Non-HT 40: Low Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms

e e N e aa [~

BT - T
VIEW [ETEa, o E,

—-20

—-30

—-40

PA
PS
L 60 3DB
DC

—-50

Center 2.422 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 23.09 dBm

Date: 14.0CT.2020 12:58:01
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, Non-HT 40: Mid Channel

*RBW 1 MHz Marker 1
* VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 25 ms 2.4370
—20
e —{ I — -]
> ndd I ~V
VIEWl M
—-20
—-30
—-40
PA
—-50 PS
L _60 3DB
DC
Center 2.442 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 36.5 MHz Power 22.83 dBm

Date: 14.0CT.2020 12:59:25
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Model: AP-WIFI-1200-US

Port 1, Non-HT 40: High Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -13.97 dBm

Ref 30 dBm Att 55 dB SWT 25 ms 2.437000000 GHz
—20
1o S SNE— e s e
me [/ el
L
VIEW g
—-20
—-30
—-40
PA
—-50 PS
L _60 3DB
DC
Center 2.462 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 22.71 dBm

Date: 14.0CT.2020 13:01:23
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®

Ref 30 dBm

Model

Port 2, CCK 11: Low Channel

* RBW 1 MHz
* VBW 3 MHz
*Att 55 dB SWT 25 ms

sy VL ih ot 9 [ |

—-20

—-30

—-40

PA

—-50

PS
6DB

—-60

DC

Center 2.412 GHz

Tx Channel
Bandwidth

Date: 21.JUL.2021 16:02:

051816

1.2 MHz/ Span 12 MHz

8 MHz Power 22.59 dBm

59
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Ref 30 dBm

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

Port 2, CCK 11: Mid Channel

* Att 55 dB

* RBW 1 MHz
* VBW 3 MHz
SWT 25 ms

—20

—10 Vo

| —osrnis

—0

VIEW [ piatiY

—-20

—-30

—-40

—-50

PA

—-60

PS
6DB

DC

Center 2.437 GHz

Tx Channel
Bandwidth

Date: 21.JUL.2021 16:04:

8 MHz

21
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1.2 MHz/

Power
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22.71 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, CCK 11: High Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm *Att 55 dB SWT 25 ms
—20
S AT Y Y VI oy, |
:;Oww"'_‘m"" W“
—0
VIEW I e

—-20

—-30

——40
PA

—-50 PS

L _60 6DB
DC

Center 2.462 GHz 1.2 MHz/ Span 12 MHz

Tx Channel

Bandwidth 8 MHz Power 22.41 dBm

Date: 21.JUL.2021 16:05:32
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Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, OFDM: Low Channel

®

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm *Att 55 dB SWT 25 ms
|
10 L Y b e i
L / A
BT - r .
VIEW WW-
—-20
—-30
——40
—-50
—-60
Center 2.412 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 16.6 MHz Power 22.35 dBm
Date: 21.JUL.2021 16:07:32
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, OFDM: Mid Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm * Att 55 dB SWT 25 ms
—20
L 10 IR L SN S e T B oL LV POy IE!

—0

e W&M""WJ m

—-20
—-30
—-40
PA
—-50 PS
L _60 6DB
DC
Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 16.6 MHz Power 22.46 dBm

Date: 21.JUL.2021 16:08:26
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Model: AP-WIFI-1200-US

Port 2, OFDM: High Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm *Att 55 dB SWT 25 ms
—20
10 | oo mrind A o, [BOSPIT TP T Y - “
n /] N
BT - /
VIEW B ———
—-20
—-30
——40
PA
—-50 PS
L _60 6DB
DC
Center 2.462 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 16.6 MHz Power 22.26 dBm

Date: 21.JUL.2021 16:09:21
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®

Ref 30 dBm

Model

Port 2, HT 20: Low Channel

* RBW 1 MHz
* VBW 3 MHz
*Att 55 dB SWT 25 ms

—20

10 JoadA i

rRM}
VIEW W

—-20

—-30

—-40

PA

—-50

PS
6DB

—-60

DC

Center 2.412 GHz

Tx Channel
Bandwidth

Date: 21.JUL.2021 16:11:08

051816

3 MHz/ Span 30 MHz

17.7 MHz Power 22.47 dBm
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, HT 20: Mid Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm * Att 55 dB SWT 25 ms

—-30

—-40

PA
PS
Lo 6DB
DC

—-50

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 17.7 MHz Power 22.50 dBm

Date: 21.JUL.2021 16:12:00
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Model: AP-WIFI-1200-US

Port 2, HT 20: High Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm *Att 55 dB SWT 25 ms

—20
-10 - it bt st A i pmiaim, 2 |

: A o ‘M
VIEW I g
i

—-30

—-40
PA

—-50 PS
6DB
DC

—-60

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 17.7 MHz Power 22.24 dBm

Date: 21.JUL.2021 16:12:53
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®

Ref 30 dBm

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, HT 40: Low Channel

*Att 55 dB

* RBW 1 MHz
* VBW 3 MHz
SWT 25 ms

—20

—10

e

R

Center 2.422 GHz

Tx Channel
Bandwidth

36.5 MHz

Date: 21.JUL.2021 16:15:44
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Port 2, HT 40: Mid Channel

®

Ref 30 dBm * Att 55 dB

* RBW 1 MHz
* VBW 3 MHz
SWT 25 ms

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

—20

B T A TR WAL o i W e i ]
10 o uvunmuqq\gzjﬂﬁﬁhw

m- |

VIEW N piatSY o
'—l—"@ 0

el

—-30

—-40

PA

—-50

PS
6DB

—-60

DC

Center 2.442 GHz

Tx Channel
Bandwidth 36.5 MHz

Date: 21.JUL.2021 16:16:50
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Port 2, HT 40: High Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm *Att 55 dB SWT 25 ms

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

—20

—10

v e oAU ?CJ(RV:Hummewu*~w1uwum”*ww_a

—0

Kesay -10

A el

\“ﬂ—-\n

—-30

—-40

—-50

—-60

Center 2.462 GHz 5 MHz/

Tx Channel

Span 50 MHz

Bandwidth 36.5 MHz Power 22.34 dBm

Date: 21.JUL.2021 16:23:47
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®

Ref 30 dBm

Model

Port 2, Non-HT 40: Low Channel

* RBW 1 MHz
* VBW 3 MHz
*Att 55 dB SWT 25 ms

—20

—10 ~

e [/

VIEW[CTE vt

—-20

—-30

—-40

PA

—-50

PS
6DB

—-60

DC

Center 2.422 GHz

Tx Channel
Bandwidth

5 MHz/ Span 50 MHz

36.5 MHz Power 22.18 dBm

Date: 22.JUL.2021 11:47:32
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, Non-HT 40: Mid Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm * Att 55 dB SWT 25 ms

-10 WWWW»\ MW&M
T =¥

—-20

—-30

—-40

PA
—-50 PS

Lo 6DB
DC

Center 2.442 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 22.05 dBm

Date: 21.JUL.2021 16:27:27
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, Non-HT 40: High Channel

* RBW 1 MHz
* VBW 3 MHz

Ref 30 dBm *Att 55 dB SWT 25 ms
—20
10 [ A ]
TRV MR, ~rumu\ Yy N PV | Weww vy
—0
T - 7 o/ \
VIEW It e T
—-20
—-30
—-40
PA
—-50 PS
L &0 6DB
DC
Center 2.462 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 22.07 dBm

Date: 21.JUL.2021 16:28:14
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10.1

051816

Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

FCC Part 15.247(d) - CONDUCTED SPURIOUS BAND EDGE
The following tests were performed to demonstrate compliance.

RF Antenna Conducted Test
The EUT antenna port was fitted with an SMA connector and directly connected to the
input of the spectrum analyzer.

Summing and aggregation were not added to Conducted Spurious Emissions, as these
were all more than 20dB below the limit and aggregation with antenna gain would only
total 9dB to be added.

Requirements:
All Spurious Emissions must be at least 20dB down from the highest emission level
measured within the authorized band up through the tenth harmonic.

Spurious emissions measurements were made at the low, mid, and upper channels with
the appropriate spectrum analyzer impulse bandwidth. Additionally, 20dB down points
were measured for the low and high channels to verify band edge compliance.
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Order Number: F2P19923A

10.2 Conducted Spurious Emissions Test Data

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Test Date: 2020-10-15 Test Engineer: J. Chiller
) CFR 47 Part 15.247(d) / Part 15.207 | Air Temperature: 23.2°C
Standards: - - -
KDB558074 Relative Humidity: | 44%
Lower Band Edge: HT 20
@ *RBW 100 kHz Marker 1 1]
*VBW 300 kHz 5.11 dBm
Ref 25 dBm *Att 50 dB SWT 15 ms 2.419600000 GHz
Markdr 2 1]
p— 2.40000¢000 GHz (|IEM
BT 10 -
. ’WV\WW\WMU ‘VJ\MWWM\
T I L\Mps
—-20 W‘/
L _30 5 N AVP\VA'NW
MWV oo
o]
Center 2.4125 GHz 4 MHz/ Span 40 MHz

Date: 15.0CT.2020 13:15:45
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Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

Upper Band Edge: HT 20

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 4.53 dBm
Ref 25 dBm *Att 50 dB SWT 15 ms 2.469500000 GHz
Markdr 2 [T1]]
[-20 =330 OBm
2.48335¢000 cHz|EM
BT 1o
[ VIEW| v
Y i el iy
110 PA
\\ PS
--20 A
B M\/‘v‘ )
VVWWh 2 S
DC
L .0 /LVW\MM(\J\A ,
A VWWWNNW
--50
--60
--70

Center 2.4724 GHz

Date: 15.0CT.2020 14:41:47
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge: HT 40

@ *RBW 100 kHz Marker [Tl ]
*VBW 300 kHz 0.32 dBm
Ref 15 dBm *Att 40 dB SWT 10 ms 2.437050000 GHz
Deltd 2 [T1
—10 =s1 75 B
-47.05000¢000 muz|(IEM

1
4 | " Y

WWW R w\
i

1 -

—-40

3DB
DC
—-50
—-60
—-70
—-80
Center 2.422 GHz 7 MHz/ Span 70 MHz

Date: 15.0CT.2020 13:10:13
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Upper Band Edge: HT 40

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -0.90 dBm

Ref 25 dBm *Att 50 dB SWT 15 ms 2.459500000 GHz

Markdr 2 [T1]]
—20 =>1.7 aBm

2.483544308 cHz [|IEM

PA

—-10

W Ps
—-20 \w\‘\
L _30 vvhv 3DB

Mg

--40 Ww“fk
--50
60
—--70
Center 2.4724 GHz 4 MHz/ Span 40 MHz

Date: 15.0CT.2020 14:44:20
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 20: 0.009 MHz to 0.15 MHz

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 3 kHz -58.42 dBm

Ref 15 dBm *Att 50 dB SWT 145 ms 68.572500000 kHz
—10
o
[VIEW
—-10
D1 -15. dBm
_20 PA
PS
—-30
40 30B
DC
—-50
A //JXM
—-70
—-80
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 15.0CT.2020 15:06:59
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 20: 0.15 MHz to 30 MHz

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -57.50 dBm

Ref 15 dBm *Att 50 dB SWT 300 ms 50.000000000 kHz
=10
=
—-10
D1 -15. dBm

L 20 PA
PS

—-30

40 3DB
DC

—-50

R A e W AT

--70

—-80

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 15.0CT.2020 15:08:43
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 20: 30 MHz to 1000 MHz

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -50.74 dBm

Ref 15 dBm *Att 50 dB SWT 100 ms 679.900000000 MHz

—-10

D1 -15. dBm
PA
PS

—-20

—-30

r-40 3pB

DC

~-50

—-60

--70

—-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.0CT.2020 15:09:28
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 20: 1 GHz to 18 GHz

® *RBW 100 kHz
*VBW 300 kHz

Ref 27 dBm Att 55 dB SWT 1.7 s
e [ 5
—10
=0
L _10 PS
D1 -15. dBm
—-20
L _30 3DB
A A AP AARA M ARSI NI n RN AN e
,‘ny
—-50
—-60
=70
Start 1 GHz 1.7 GHz/ Stop 18 GHz

Date: 15.0CT.2020 15:15:10
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 20: 18 GHz to 40 GHz

® *RBW 100 kHz
*VBW 300 kHz

Ref 27 dBm Att 55 dB SWT 2.2 s

20 (2 |

—10

=0

L _10 PS
D1 -15. dBm

—-20

--30 \ f“ WWMW 3pB
s st -

—-40

=-50

—-60

--70

Start 18 GHz 2.2 GHz/ Stop 40 GHz

Date: 15.0CT.2020 15:15:50

051816
Report Number: F2P19923A-03E Rev. 1 Page 74 of 138 Issue Date: 2021-07-26



Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 20: Reference

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.70 dBm

Ref 25 dBm *Att 50 dB SWT 15 ms 2.413100000 GHz

20

/“KM [ |
10 Mj“" /AAM A"“hw

=L il v,

i %
/|

mew oo,

W
--50
--60
--70
Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 15.0CT.2020 15:02:35
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Order Number: F2P19923A

Ref -6 dBm

HT 40: 0.009 MHz to 0.15 MHz

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

*RBW 1 kHz Marker 1 [T1 ]

*VBW 3 kHz

-83.15 dBm

Att 20 dB SWT 145 ms 12.615384615 kHz

—-10

—-20

—-30

D1 -22.

4 dBm

—-40

—-50

PS

—-60

3DB
AC

—-70

—-80

—-90

—-100

MR T

‘“{\V'Wu Wit N AT

VT

Start 9 kHz

Date: 15.0CT.2020

051816

15:

55:18
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 40: 0.15 MHz to 30 MHz

@ *RBW 10 kHz Marker 1 [Tl ]
*VBW 30 kHz -74.70 dBm

Ref -6 dBm Att 20 dB SWT 300 ms 20.002163462 MHz

—-10

ey
g

—-20

D1 -22.44 dBm

<

IEW

—-30

—-40

PsS

—-50

—-60

3DB
AC

—-70

o™ %“”“W\»MMW

—-90

1

|
MM,MMMMMWMM

—-100

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 15.0CT.2020 15:56:30
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Order Number: F2P19923A

HT 40: 30 MHz to 1000 MHz

Ref -6 dBm Att

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

[T1 ]

-73.50 dBm

232.083333333 MHz

—-10

—-20
D1 -22.44 dBm

—-30

—-40

—-50

PsS

—-60

3DB
AC

--70 T

—-80

—-90

—-100

Start 30 MHz

Date: 15.0CT.2020 15:57:22
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 40: 1 GHz to 18 GHz

<§%>> *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -59.18 dBm

Ref 16 dBm *Att 20 dB SWT 1.7 s 3.206730769 GHz

—10

—-10

—-20

PsS

D1 -22.44 dBm

—-30

—-40 3DB
AC

—-50

Foo—y— VWMWWWM«,WMN PR P TPYY ARV TPV

--70

—-80

Start 1 GHz 1.7 GHz/ Stop 18 GHz

Date: 15.0CT.2020 15:59:29
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 40: 18 GHz to 40 GHz

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -57.84 dBm

Ref 16 dBm *Att 20 dB SWT 2.2 s 38.237179487 GHz

—10

—-10

—-20

PS

D1 -22.44 dBm

—-30

—-40 3DB
AC

—-50

--60 foro -~y o B i

—-70

—-80

Start 18 GHz 2.2 GHz/ Stop 40 GHz

Date: 15.0CT.2020 16:00:11
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

HT 40: Reference

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 7.56 dBm
Ref 27 dBm Att 55 dB SWT 20 ms 2.427048077 GHz
e (2
1 P
[1_ xR

Aol iAok

3DB
AC

—-30

—-40

—-50

—-60

—-70

Center 2.422 GHz 5 MHz/ Span 50 MHz

Date: 15.0CT.2020 15:52:59
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

10 RADIATED SPURIOUS EMISSION

Ports were fitted with 6dBi omni directional antennas. Radiated emissions were
measured in a Semi-Anechoic Chamber. All emissions generated that fall in the restricted
bands per FCC Part 15.205 were examined.

10.1 Requirements:
All emissions that fall in the restricted bands defined in FCC Part 15.205 shall not exceed

the maximum field strength listed in FCC Part 15.209(a).
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

10.2 Radiated Spurious Emission Test Data

Test Date(s): 2020-10-23 Test Engineer: J. Chiller
Standards: CFR 47 Part 15.247(d); Air Temperature: 23.2°C
andards: Part 15.209 / KDB558074 Relative Humidity: 4%

Notes: Plots are peak, max hold prescan data included only to determine what frequencies to
investigate and measure. The EUT was initially placed in a semi-anechoic chamber, and rotated
in all three orthogonal positions to maximize the emissions. Characterization measurements
were then performed to determine at which frequencies significant emissions occurred. These
graphs are shown below.

The equipment was fully exercised with all cabling attached to the EUT and was positioned on
the table for maximum emissions. All antennas were mounted, and all transmitters were on and
transmitting at the same time to set worst-case Radiated Emissions and Beamforming due to
MIMO configuration. While the equipment was energized, the receiving antenna was scanned
from 1.0 meter to 4.0 meters in both vertical and horizontal polarities while the turntable was
adjusted 360 degrees to determine the maximum field strength. The tables of measured results
can be found below.

In the following plots, the black line indicates the active scan and the green line indicates the
MaxPk measurement with the EUT on. Emissions to be found by the EUT were measured and
listed in tables. The plots are for reference only and the limit lines are not actual limit lines but
merely a guide.

The following graphs are from the Port 1 CCK 11b High Channel, which was found to be the
worst-case.

Data presented in the table reflects results from all channels.
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Order Number: F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

0.009 MHz to 0.15 MHz - Loop Antenna

F2Labs
Spectrum Analyzer Trace Data
Corrected Graph

140.0
130.0F
120.0F
110.0F
100.0F

90.0F

80.0F

Analyzer Details. RBW: 1kHz, VBW: 3kHz, Sweep: Peak Hold
Notes: RE Scan, Loop

70.0F
60.0F
50.0F
40.0F
30.0F
20.07
10.0F
[(E=
-10.0F
-20.

Amplitude

9.000K

RE_Grab Trace.TIL

|
23.100K

107.700K 121.800K 135.900K 150.000K

EUT: Remote Access Point

37.200K 51.300K 65.400K 79.500K 93.600K
Frequency (Hz)

Customer: F2P19923A

Company: PCTel

0.15 MHz to 30 MHz - Loop Antenna

F2Labs
Spectrum Analyzer Trace Data
Corrected Graph

100.0

Analyzer Details. RBW: 10kHz, VBW: 30kHz, Sweep: Peak Hold
Notes: RE Scan, Loop

Amplitude
s
o

RE_Grab Trace.TIL

|
4.035M

6.920M 9.305M 12.690M 15.575M 18.460M 21.345M 24.230M 27.415M 30.000M
Frequency (Hz) EUT: Remote Access Point

Customer: F2P19923A

Company: PCTel
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Order Number: F2P19923A Applicant: PCTEL, Inc

70T
60T

Model: AP-WIFI-1200-US

30 MHz to 1000 MHz - Vertical

285.692000 MHz H
"§0.265ByVIm !

50
401

Level in dBuV/m

107

Y Kb

30M

70T

60T

50 60 80 100M 200 300 400 500 800 1G

Freauency in Hz

30 MHz to 1000 MHz - Horizontal

303.346000 MHz
57.03@BUV/m C

50
407

30T

Level in dBuV/m

20T

101

30M

051816

50 60 80 100M 200 300 400 500 800 1G

Freaquency in Hz
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051816

Order Number: F2P19923A

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Frequency Antenna Reading c::z‘:::" Emission Limit Margin
(MHz) Polarization (dBuV) (dB) (dBpV/m) (dBupV/m) (dB)
38.920000 Vv 36.3 -1.6 34.7 49.6 -14.9
48.040000 \Y4 41.1 -7.4 33.7 49.6 -15.9
67.050000 \4 40.2 -8.3 31.9 49.6 -17.7
79.860000 Vv 32.5 -8.5 24.0 49.6 -25.6
124.870000 H 28.1 -1.6 26.5 54.0 -27.5
125.060000 Vv 34.6 -1.6 33.0 54.0 -21.0
137.480000 Vv 38.2 -1.9 36.3 54.0 -17.7
231.370000 H 47.2 -3.0 44.2 56.9 -12.7
256.200000 H 50.1 -2.3 47.8 56.9 -9.1
285.690000 \Y4 47.2 -0.5 46.7 56.9 -10.2
288.800000 Vv 46.9 -0.5 46.4 56.9 -10.5
299.850000 Vv 41.4 -0.4 41.0 56.9 -15.9
303.350000 H 55.6 -0.2 55.4 56.9 -1.5
80T
701
60 1 T
+ e —————1
50
- +++
£
3 407 + =+
m
2 ot + + +
S 30T +
@ -’
3 ¥
201
101
0 t t +— t t t t —t—— 1
30M 50 60 80 100M 200 300 400 500 800 1G
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

1 GHz to 18 GHz - Vertical

90T
80T

s —— g

1G 2G 3G 4G 5G 6 8 10G 18G

Freauency in Hz

o}
=
¥

Level in dBuV/m
S
o

N
o

1 GHz to 18 GHz - Horizontal

o ©
—3-S

2]
—F

Level in dBuV/m
N
o

0 t t t t t ——t—t— !
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz

N
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

18 GHz to 26 GHz - Vertical

80T

70T
60T

50T
40

Level in dBuV/m

3

o

Www«w«WWMWWWMWWWWWWWWWN

107

20

0 f f f f f f f f f f f f f f f {
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Frequency in GHz

18 GHz to 26 GHz - Horizontal
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge, CCK 11: Horizontal

12071
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S I
3 [
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©
£ ¥ m[
o) | — T
>
(0]
|
G t t t t t t t t t t t 1
2380 2400 2420 2440 2460 2480 2500
Frequency in MHz
Upper Band Edge, CCK 11: Horizontal
108,00, 2.462464000 GHz
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] 80T
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3 40
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge, CCK 11: Vertical

108.091 2.413168000 GHz
100t 93.817vinV/m
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

CCK 11: Band Edge

MaxPeak
Frequency Antenna A:;.en:ta Azimuth | Reading Acr::::\ila_:saf:tsc;r Emission Limit Margin
(MHz) Polarization '9 (deg) (dBpV) (dBpV/m) (dBpV/m) (dB)
(cm) (dB)
2390.00 H 150.00 0.00 61.0 -5.7 55.30 74.0 -18.7
2400.00 H 150.00 0.00 76.4 -5.7 70.70 74.0 -3.3
2483.50 H 150.00 3.00 64.1 -5.2 58.90 74.0 -15.1
AVG
Frequency Antenna A:;ien:ta Azimuth | Reading A?:t‘::;:?;sctso‘r Emission Limit Margin
(MHz) Polarization 9 (deg) (dBuv) (dBuV/m) (dBuV/m) (dB)
(cm) (dB)
2390.00 H 150.00 0.00 40.6 -5.7 34.90 54.0 -19.1
2400.00 H 150.00 0.00 58.8 -5.7 53.10 54.0 -0.9
2483.50 H 150.00 3.00 47.2 -5.2 42.00 54.0 -12.0
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge, 20 MHz, HT 20: Pre-scan
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Order Number: F2P19923A

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US
20 MHz, HT 20: Band Edge
MaxPeak
Frequency Antenna Reading AC?ble Lt'a:sst& Emission Limit Margin
(MHz) Polarization (dBuv) n e"(':;) actor| (aBuv/m) (dBuVv/m) (dB)
2380.00 H 51.7 4.7 56.40 74.0 -17.6
2390.00 H 60.9 4.7 65.60 74.0 -8.4
2400.00 H 64.8 4.7 69.50 74.0 -4.5
2483.50 H 62.7 5.4 68.10 74.0 -5.9
Frequency Antenna Reading A?:::ri:;iitir Emission Limit Margin
(MHz) Polarization (dBuvVv) (dB) (dBuV/m) (dBuV/m) (dB)
2380.00 H 36.0 4.7 40.70 54.0 -13.3
2390.00 H 45.4 4.7 50.10 54.0 -3.9
2400.00 H 47.6 4.7 52.30 54.0 -1.7
2483.50 H 45.8 5.4 51.20 54.0 -2.8
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge, 20 MHz, OFDM: Horizontal
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge, 20 MHz, OFDM: Vertical

2.413072000 GHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

20 MHz, OFDM: Band Edge

MaxPeak
Frequency Antenna Antenna Azimuth Reading ACatlble Lc'>:sst& Emission Limit Margin
(MHz) Polarization |Height (cm)| (deg) (dBuv) n e“(':’aB) actor! aBpv/im) | (dBpV/m) (dB)
2385.00 H 150.00 0.00 66.3 -5.7 60.60 74.0 -13.4
2390.00 H 150.00 0.00 73.7 -5.7 68.00 74.0 -6.0
2400.00 H 150.00 0.00 78.0 -5.7 72.30 74.0 -1.7
2483.50 H 150.00 0.00 75.4 -5.2 70.20 74.0 -3.8
AVG
Frequency Antenna Antenna Azimuth Reading Ai?:;ila_zzitir Emission Limit Margin
(MHz) Polarization Height (cm) (deg) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2385.00 H 150.00 0.00 45.5 -5.7 39.80 54.0 -14.2
2390.00 H 150.00 0.00 56.6 -5.7 50.90 54.0 -3.1
2400.00 H 150.00 0.00 58.1 -5.7 52.40 54.0 -1.6
2483.50 H 150.00 0.00 57.0 -5.2 51.80 54.0 -2.2
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Lower Band Edge, HT40
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NC#12 plot and tables have been changed.
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Order Number: F2P19923A

HT40: Band Edge

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

MaxPeak
Frequency Antenna Reading A?:::\e :‘I):Saiif; Emission Limit Margin
(MHz2) Polarization (dBuVv) (:!B) r (dBuV/m) (dBpV/m) (dB)
2380.00 H 55.4 4.7 60.10 74.0 -13.9
2390.00 H 60.6 4.7 65.30 74.0 -8.7
2400.00 H 61.9 4.7 66.60 74.0 -7.4
2483.50 H 63.4 5.4 68.80 74.0 -5.2
2490.00 H 59.4 5.4 64.80 74.0 -9.2
Frequency Antenna Reading A?:::\en:isaitao‘ Emission Limit Margin
(MHz2) Polarization (dBuVv) (dB) r (dBuV/m) (dBpVv/m) (dB)
2380.00 H 41.3 4.7 46.00 54.0 -8.0
2390.00 H 46.8 4.7 51.50 54.0 -2.5
2400.00 H 47.4 4.7 52.10 54.0 -1.9
2483.50 H 46.7 5.4 52.10 54.0 -1.9
2490.00 H 45.6 5.4 51.00 54.0 -3.0
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

11 FCC PART 15.247(e) - PEAK POWER SPECTRAL DENSITY (PSD)
Peak power spectral density measurements were performed.

11.1 Requirements:
The peak power spectral density shall not exceed +8dBm in any 3 kHz band during any
time interval of continuous transmission.

Power spectral density measurements were performed at a resolution bandwidth of 3
kHz (video bandwidth set at 10 kHz). The peak spectral densities were measured at the
low, mid, and upper channels.

051816
Report Number: F2P19923A-03E Rev. 1 Page 99 of 138 Issue Date: 2021-07-26



Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

11.2 Peak Power Spectral Density Test Data

Test Date(s): 2020-10-14 Test Engineer: J. Chiller
] CFR 47 Part 15.247(e); Air Temperature: 23.6°C
Standards: : -
KDB558074 Relative Humidity: | 35%

Port 1, CCK 11: Low Channel

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -7.78 dBm

Ref 30 dBm Att 75 dB SWT 1.35 s 2.411670000 GHz
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Lo [ 2]

—10
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-70

Center 2.412 GHz 1.2 MHz/ Span 12 MHz

Date: 14.0CT.2020 13:14:42
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Port 1, CCK 11: Mid Channel

Ref 30 dBm

*RBW 3 kHz
*VBW 10 kHz

Att 75 dB SWT 1.35 s

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Marker 1 [T1 ]

-8.17 dBm
2.436160000 GHz
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—20
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W\/Vm Y W

e

3DB
DC

—-30

——40
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=70

Center 2.437 GHz

Date: 14.0CT.2020 13:15:50
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Order Number: F2P19923A

Ref 30 dBm

*RBW 3 kHz
*VBW 10 kHz

Att 75 dB SWT 1.35 s

Mar

Port 1, CCK 11: High Channel

ke

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

r [T1 ]
-8.60 dBm
2.463110000 GHz

30

—20

—10

1

Uk [T

—-40

—-50

—-60

-70

Center 2.462 GHz

Date: 14.0CT.2020

051816

Report Number: F2P19923A-03E Rev. 1

13:17:12

1.2 MHz/

Page 102 of 138

Span 12 MHz

Issue Date: 2021-07-26



Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, OFDM: Low Channel

<§%€> *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.85 dBm

Ref 0 dBm Att 45 dB SWT 2.25 s 2.410750000 GHz

J W\/\/WW/WM/\ AV A o \
M My, |

3DB

L 60 pC

=70

—-80

—-90

-100

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 14.0CT.2020 13:22:20
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, OFDM: Mid Channel

<§%€> *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.18 dBm

Ref 0 dBm Att 45 dB SWT 2.25 s 2.439550000 GHz
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- O e e v
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—--90
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Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 14.0CT.2020 13:23:25
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, OFDM: High Channel

<§%§> *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.25 dBm

Ref 0 dBm Att 45 dB SWT 2.25 s 2.464500000 GHz

o O T T s T e e rr
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VM N E
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L 60 pC
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Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 14.0CT.2020 13:24:31
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Port 1, HT 20: Low Channel

é ? *RBW 3 kHz Mar
*VBW 10 kHz

Ref 0 dBm Att 45 dB SWT 2.25 s

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

er [T1 ]

-12.87 dBm
2.410750000 GHz
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W
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Date: 14.0CT.2020 13:28:17
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Port 1, HT 20: Mid Channel

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

® *RBW 3 kHz Marker [T1 ]
*VBW 10 kHz -12.65 dBm
Ref 0 dBm Att 45 dB SWT 2.25 s 2.439500000 GHz
0
| w =
o Y plocppigany
[VIEW
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Date: 14.0CT.2020 13:29:12
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, HT 20: High Channel

® *RBW 3 kHz Marker [T1 ]
*VBW 10 kHz —-13.44 dBm

Ref 0 dBm Att 45 dB SWT 2.25 s 2.466400000 GHz

P MWMWWWW\/W

! L

—-50
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Date: 14.0CT.2020 13:30:54
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, HT 40: Low Channel

® *RBW 3 kHz Marker [T1 ]
*VBW 10 kHz -17.32 dBm

Ref 0 dBm Att 45 dB SWT 5.6 s 2.429875000 GHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, HT 40: Mid Channel

® *RBW 3 kHz Marker [T1 1]
*VBW 10 kHz -17.34 dBm

Ref 0 dBm Att 45 dB SWT 5.6 s 2.449875000 GHz
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-100
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Date: 14.0CT.2020 13:35:53
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Model: AP-WIFI-1200-US

Port 1, HT 40: High Channel

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.39

9 dBm
Ref 0 dBm Att 45 dB SWT 5.6 s 2.454500000 GHz

.y (5 ]
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Date: 14.0CT.2020 13:37:01
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Port 1, Non-HT 40: Low Channel

@ *RBW 3 kHz Marke
“VBW 10 kHz

Ref 0 dBm Att 45 dB SWT 5.6 s

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

r 1 [T1 ]
-17.29 dBm
2.414500000 GHz
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Date: 14.0CT.2020 13:39:42
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 1, Non-HT 40: Mid Channel

<§%€> *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.42 dBm

Ref 0 dBm Att 45 dB SWT 5.6 s 2.434500000 GHz
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Port 1, Non-HT 40: High Channel

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.15 dBm

Ref 0 dBm Att 45 dB SWT 5.6 s 2.454500000 GHz
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Port 2, CCK 11: Low Channel

*RBW 3 kHz Mar
*VBW 10 kHz

Ref 10 dBm Att 55 dB SWT 1.7 s

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

er [T1 ]

-9.08 dBm

2.411662500 GHz
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Model: AP-WIFI-1200-US

Port 2, CCK 11: Mid Channel

<§%§> *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -9.01 dBm

Ref 10 dBm Att 55 dB SWT 1.7 s 2.437262500 GHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, CCK 11: High Channel

@ *RBW 3 kHz Marker [T1 1]
*VBW 10 kHz -9.56 dBm

Ref 10 dBm Att 55 dB SWT 1.7 s 2.459937500 GHz
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Model: AP-WIFI-1200-US

Port 2, OFDM: Low Channel

<§%§> *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.28 dBm

Ref 10 dBm Att 55 dB SWT 2.25 s 2.410750000 GHz
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Port 2, OFDM: Mid Channel

Ref 10 dBm

*RBW 3 kHz
*VBW 10 kHz
Att 55 dB SWT 2.25 s

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Marker 1 [T1 ]
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2.435750000
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Port 2, OFDM: High Channel

Ref 10 dBm

*RBW 3 kHz
*VBW 10 kHz
Att 55 dB SWT 2.25 s

Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Marker 1 [T1 ]
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2.464500000
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, HT 20: Low Channel

® *RBW 3 kHz Marker [T1 ]
*VBW 10 kHz -13.13 dBm

Ref 10 dBm Att 55 dB SWT 2.25 s 2.417050000 GHz
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Model: AP-WIFI-1200-US

Port 2, HT 20: Mid Channel

@ *RBW 3 kHz Marker [T1 ]
*VBW 10 kHz —-13.25 dBm

Ref 10 dBm Att 55 dB SWT 2.25 s 2.439500000 GHz
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Port 2, HT 20: High Channel
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*VBW 10 kHz -13.29
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Port 2, HT 40: Low Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

Port 2, HT 40: Mid Channel

*RBW 3 kHz
*VBW 10 kHz
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Model: AP-WIFI-1200-US

Port 2, HT 40: High Channel
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Port 2, Non-HT 40: Low Channel

@ *RBW 3 kHz Marker
*VBW 10 kHz

Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Port 2, Non-HT 40: Mid Channel
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Port 2, Non-HT 40: High Channel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

CONDUCTED EMISSIONS
Requirements

In accordance with FCC CFR 47 Part 15.207(a), “Except as shown in paragraphs (b) and
(c) of this section, for an intentional radiator that is designed to be connected to the public
utility (AC) power line, the radio frequency voltage that is conducted back onto the AC
power line on any frequency or frequencies, within the band 150 kHz to 30 MHz, shall not
exceed the limits in the following table, as measured using a 50 yH/50 ohms line
impedance stabilization network (LISN). Compliance with the provisions of this paragraph
shall be based on the measurement of the radio frequency voltage between each power
line and ground at the power terminal. The lower limit applies at the boundary between
the frequency ranges.

Conducted Limit (dBuV)
Frequency of Emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.
Procedure

The EUT was placed on a 1.0 x 1.5 meter non-conductive table, 0.8 meter above a
horizontal ground plane and 0.4 meter from a vertical ground plane. Power was provided
to the EUT through a LISN bonded to a 3 x 2 meter ground plane. The LISN and
peripherals were supplied power through a filtered AC power source. The output of the
LISN was connected to the input of the receiver via a transient limiter, and emissions in
the range 150 kHz to 30 MHz were measured. The measurements were recorded using
the quasi-peak and average detectors as directed by the standard, and the resolution
bandwidth during testing was 9 kHz. The raw measurements were corrected to allow for
attenuation from the LISN, transient limiter and cables.
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Order Number: F2P19923A Applicant: PCTEL, Inc

Model: AP-WIFI-1200-US

12.3 Conducted Emissions Test Data

Test Date:

2020-10-09 Test Engineer: M. Toth

Rule:

15.207 Air Temperature: 21.9°C

Test Results:

Pass Relative Humidity: 35%

Conducted Test — Line 1: 0.15 MHz to 0.5 MHz

F2 Labs Analyzer Details. RBW: 9kHz, VBW: 30kHz, Sweep: Peak Hold ;
Spectrum Analyzer Trace Data Ei‘\,/t:S: CE AC Mains, EUT Operating
Corrected Graph
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E
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150.0K 185.0K 220.0K 255.0K 290.0K 325.0K 360.0K 395.0K 430.0K 465.0K 500.0K
Frequency (Hz) EUT: Rugged Access Point
Customer: F2P19923A
Company: PCTel
Conducted Test — Line 1: 0.5 MHz to 5.0 MHz
F2 Labs Analyzer Details. RBW: 9kHz, VBW: 30kHz, Sweep: Peak Hold ;
Spectrum Analyzer Trace Data Ei‘v:s; CE AC Mains, EUT Operating
Corrected Graph
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s 700t
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< 40'0-WWMWM
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Conducted Test — Line 1: 5.0 MHz to 30.0 MHz

F2 Labs Analyzer Details. RBW: 9kHz, VBW: 30kHz, Sweep: Peak Hold ;
Notes: CE AC Mains, EUT Operating

Spectrum Analyzer Trace Data
P v Live

Corrected Graph
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Frequency (Hz) EUT: Rugged Access Point

Customer: F2P19923A

Company: PCTel

Top Discrete Measurements
Frequency Level | Adjustment| Results | Limit Margin
No.| Conductor (MHz) Detector (dBuV) (dB) @Buv) | (dBuv) (dB)
1 Line 1 0.154375 Quasi-Peak 38.50 11.0 49.50 65.72 -16.2
Average 20.94 11.0 31.94 55.72 -23.8
o Line 1 0.166625 Quasi-Peak | 33.28 11.0 44.28 65.13 -20.9
Average 13.72 11.0 24.72 55.13 -30.4
. Quasi-Peak | 35.85 11.0 46.85 64.46 -17.6
3 Line 1 0.180625
ne Average | 14.05 11.0 25.05 | 5464 | 296
. Quasi-Peak | 32.71 11.0 43.71 63.41 -19.7
4 Line 1 0.205
ne Average | 12.96 11.0 2396 | 5341 | 295
. Quasi-Peak 25.6 11.0 36.60 56.0 -19.4
5 Line 1 2.4125
ne Average | 18.99 11.0 2099 | 460 | -16.0
6 Line 1 23125 Quasi-Peak 37.42 11.0 48.42 60.0 -11.6
Average 36.64 11.0 47.64 50.0 -2.4
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Conducted Test — Line 2: 0.15 MHz to 0.5 MHz

F2 Labs Analyzer Details. RBW: 9kHz, VBW: 30kHz, Sweep: Peak Hold ;
Spectrum Analyzer Trace Data u::ﬁ:;ICE AC Mains, EUT Operating
Corrected Graph
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.
Conducted Test — Line 2: 0.5 MHz to 5.0 MHz
F2 Labs Analyzer Details. RBW: 9kHz, VBW: 30kHz, Sweep: Peak Hold ;
Spectrum Analyzer Trace Data n::‘::;ICE AC Mains, EUT Operating
Corrected Graph
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Customer: F2P19923A
Company: PCTel
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Conducted Test — Line 2: 5.0 MHz to 30.0 MHz

F2 Labs Analyzer Details. RBW: 9kHz, VBW: 30kHz, Sweep: Peak Hold ;
Spectrum Analyzer Trace Data Notes: CE AC Mains, EUT Operating

Neutral
Corrected Graph
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Customer: F2P19923A

Company: PCTel

Top Discrete Measurements
Frequency Level Adjustment | Results | Limit Margin

No.| Conductor (MHz) Detector (dBuV) (dB) (dBuV) | (dBuv) (dB)
1 Line 2 0.157 Quasi-Peak 39.81 11.0 50.81 65.62 -14.8
Average 22.85 11.0 33.85 55.62 -21.8
2 Line 2 153 5 Quasi-Peak 38.16 11.0 49.16 65.81 -16.7
Average 19.76 11.0 30.76 55.81 -25.1
. Quasi-Peak 35.56 11.0 46.56 64.66 -18.1

3 Line 2 176.25
ne Average | 14.74 1.0 2574 | 5466 | -289
4 Line 2 19375 Quasi-Peak 33.36 11.0 44.36 63.88 -19.5
Average 13.93 11.0 2493 53.88 -29.0
5 Line 2 4.145 Quasi-Peak 22.92 11.0 33.92 56.0 -22.1
Average 16.00 11.0 27.00 46.0 -19.0
6 Line 2 10.8125 Quasi-Peak 21.31 11.0 32.31 60.0 -27.7
Average 15.09 11.0 26.09 50.0 -23.9
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

13 PHOTOGRAPHS

Conducted Output Power, Peak Power Spectral Density,
Occupied Bandwidth, and Conducted Spurious Emissions
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Radiated Spurious Emissions, Less than 30 MHz

Radiated Spurious Emissions, 30 MHz to 1000 MHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Radiated Spurious Emissions Greater than 1GHz
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Order Number: F2P19923A Applicant: PCTEL, Inc
Model: AP-WIFI-1200-US

Conducted Emissions
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